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1. ELHNETORSERR
Betnovate (GSK UK) .
[ECHRFE S LTV D,

Betamethasone Valerate ZDOA4 M CHVE., 7 U —2 Wb KkE, EEEOMRL

(Martindale 40th ed.,2020)

2. BIMZE T HERRIRIFHR
(1928w~ BE9 5B 1EHR (FDARE. A—X S U T 58

betamethasone valerate
cream, betamethasone
valerate ointment,
betamethasone valerate
lotion

:E. Fougera & Co. a
division of Fougera
Pharmaceuticals Inc.

5 ZE  PEOME
FDA:Pregnancy Category | C 1.Animal reproduction studies have shown an
(BETAMETHASONE adverse effect on the fetus, there are no
VALERATE - adequate and well-controlled studies in

humans, and the benefits from the use of
the drug in pregnant women may be
acceptable despite its potential risks.

2.There are no animal reproduction studies
and no adequate and well-controlled studies
in humans.

2018 4 10 A)
F—A N7 U TR B3 Drugs which have been taken by only a
(BETNOVATE limited number of pregnant women and
: Aspen Pharma Pty Ltd | women of childbearing age, without an
201944 H) increase in the frequency of malformation or

other direct or indirect harmful effects on the
human fetus having been observed.

Studies in animals have shown evidence of an
increased occurrence of fetal damage, the
significance of which is considered uncertain
in humans.

AARDOEFMSIED 195 iFif] OEOTEHIZLLTOLEY ThHhAH,

9.5 114w

TEAm SUTAEAR LTV D ATREPE D & % M6 L TR ESUI RIS O 2 IRFH O 28 ) 5 Z &, BiE
B R > &) TAEFREEOE T PHRESLTWD, [8.1FH]
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betamethasone valerate
cream, betamethasone
valerate ointment,
betamethasone valerate
lotion

‘E. Fougera & Co. a
division of Fougera
Pharmaceuticals
Inc.2020 4 8 H)

H RLRIN A
KE O S PRECAUTIONS:
(BETAMETHASONE | General:
VALERATE - Pediatric patients may absorb proportionally larger amounts of topical

corticosteroids and thus be more susceptible to systemic toxicity (See

PRECAUTIONS-Pediatric Use).

Information for Patients:

5.Parents of pediatric patients should be advised not to use tight-fitting
diapers or plastic pants on a child being treated in the diaper area, as these
garments may constitute occlusive dressings.

Pediatric Use: Pediatric patients may demonstrate greater susceptibility to
topical corticosteroid-induced HPA axis suppression and Cushing's syndrome
than mature patients because of a larger skin surface area to body weight
ratio.

Hypothalamic-pituitary-adrenal (HPA) axis suppression, Cushing's syndrome,
and intracranial hypertension have been reported in children receiving topical
corticosteroids. Manifestations of adrenal suppression in children include
linear growth retardation, delayed weight gain, low plasma cortisol levels, and
absence of response to ACTH stimulation. Manifestations of intracranial
hypertension include bulging fontanelles, headaches, and bilateral
papilledema.

Administration of topical corticosteroids to pediatric patients should be limited
to the least amount compatible with an effective therapeutic regimen. Chronic
corticosteroid therapy may interfere with the growth and development of
children.

i€ D SPC

(Betnovate Ointment,
Betnovate Cream :
Glaxo Smithkline UK,
2019 #£ 10 H)

4. Clinical particulars
4.1 Therapeutic indications
Betamethasone valerate is a potent topical corticosteroid indicated for
adults, elderly and children over 1 year for the relief of the inflammatory
and pruritic manifestations of steroid responsive dermatoses. These include
the following:
Atopic dermatitis (including infantile atopic dermatitis)
Nummular dermatitis (discoid eczema)
Prurigo nodularis
Psoriasis (excluding widespread plaque psoriasis)
Lichen simplex chronicus (neurodermatitis) and lichen planus
Seborrhoeic dermatitis
Irritant or allergic contact dermatitis
Discoid lupus erythematosus
Adjunct to systemic steroid therapy in generalised erythroderma
Insect bite reactions

4.2 Posology and method of administration
Paediatric population
Betamethasone valerate is contraindicated in children under one year of
age.
Children are more likely to develop local and systemic side effects of topical
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corticosteroids and, in general, require shorter courses and less potent
agents than adults; therefore, courses should be limited to five days and
occlusion should not be used.

Care should be taken when using betamethasone valerate to ensure the
amount applied is the minimum that provides therapeutic benefit.

4.3 Contraindications
Betamethasone valerate is contraindicated in dermatoses in infants under
one year of age, including dermatitis.

4.4 Special warnings and precautions for use
Risk factors for increased systemic effects are:
* Use on occluded areas of skin e.g. on intertriginous areas or under
occlusive dressings (in infants the nappy may act as an occlusive dressing)
* In comparison with adults, children may absorb proportionally larger
amounts of topical corticosteroids and thus be more susceptible to systemic
adverse effects. This is because children have an immature skin barrier and
a greater surface area to body weight ratio compared with adults.
Paediatric population
In infants and children under 12 years of age, treatment courses should be
limited to five days and occlusion should not be used; long-term continuous
topical corticosteroid therapy should be avoided where possible, as adrenal
suppression can occur.

4.8 Undesirable effects
Endocrine disorders
Very rare: Hypothalamic-pituitary adrenal (HPA) axis suppression
Cushingoid features (e.g. moon face, central obesity), delayed weight
gain/growth retardation in children, osteoporosis, glaucoma,
hyperglycaemia/glucosuria, cataract, hypertension, increased

weight/obesity, decreased endogenous cortisol levels, alopecia, trichorrhexis
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